
INTERNATIONAL HYDROLOGICAL PROGRAMME
_____________________________________________________________

Urban water cycle 
processes and interactions

By

J. Marsalek, B.E. Jiménez-Cisneros, P.-A. Malmquist, 
M. Karamouz, J. Goldenfum and B. Chocat 

IHP-VI Technical Documents in Hydrology  No. 78 
UNESCO, Paris, 2006



Published in 2006 by the International Hydrological Programme (IHP) of the 
United Nations Educational, Scientific and Cultural Organization (UNESCO) 
1 rue Miollis, 75732 Paris Cedex 15, France 

IHP-VI Technical Document in Hydrology N°78 
UNESCO Working Series SC-2006/WS/7 

 UNESCO/IHP 2006 

The designations employed and the presentation of material throughout the 
publication do not imply the expression of any opinion whatsoever on the part of 
[...]
Constructed wetlands.  The term “wetlands” is commonly used for many 
technologies: simple open ponds, several ponds in a series with or without 
vegetation, reed-beds with horizontal or vertical flow, and some others. In the 
developed countries wetlands are most commonly used as a polishing step after a 
WWTP, mainly for nutrient removal. The microorganisms in the wetland nitrify 
and denitrify the nitrogen to a certain degree, depending on the size of the 
wetland, the type of vegetation and the ambient temperature. In the Nordic 
countries, the uses of wetlands are increasing as a low-cost, natural technology, 
but the efficiency of the treatment is low during the winter.  The major drawback 
of this technology is that it requires a large space. 
Biological ponds.  These have been used for a very long time and their 
performance has been improved considerably.  Further improvements of their 
performance, especially in cold climates, have been achieved and demonstrated 
by addition of precipitation chemicals.  
The Living Machine. In few places in North America, domestic wastewater is 
transported to hydroponics plant beds in a greenhouse and subject to treatment, 
while at the same time, the nutrients in the wastewater are used for cultivating 



43

various green plants. Experimental facilities based on a similar concept also 
operate in Europe (Todd and Todd, 1993). 

3.4.7  Systems with separation of wastewaters at the source 
Originating in Sweden in the 1990s, the idea of separating domestic and other 
wastewaters at the source has been developed and tested in a small scale. Since then, 
this concept has spread and facilities exist in many other European countries, including 
Denmark, Germany, Switzerland and The Netherlands, although in all cases at a small 
scale. Several ongoing research projects deal with the refinement of these systems. The 
separation systems have also been applied in many places in developing countries, 
especially in rural areas where they may substitute for pit latrines or no sanitation at all. 

The advantages of ecological sanitation in rural areas in developing countries are 
striking: the hygienic conditions are improved compared to simpler solutions, water is 
only used for cleaning purposes, and the wastewater products, urine and/or excreta, can 
be used as fertilisers after some minimum period of storage.  Characteristics of various 
domestic wastewater sources are listed in Table 3.7.  Although the chemical 
characteristics of various household wastes in developed and developing countries are 
similar, the biological characteristics greatly differ.  For example, with reference to 
developing countries, the helminth ova content in untreated faeces may be as high as 
3000 ova/g total solids (Strauss et al., 2003) and in treated ones from 0 to almost 
600 ova/g total solids (Jiménez et al., 2005).  A similar point was also emphasised in 
section 3.4.5.

The use of separation systems in densely populated areas has been discussed but not 
proven in reality. Opponents argue that the cost for redesigning the sewerage systems in 
houses and in the streets will be huge, and that the transport of collected urine and/or 
excreta will cause additional costs, nuisance and air pollution in the cities. Advocates 
argue on the other hand that the cost/benefits of the system are favourable when 
compared to the conventional system, particularly after accounting for the recycling of 
nutrients and the use of natural resources. It would seem that the separation system may 
be feasible in peri-urban areas and “informal” settlements where sewerage systems still 
do not exist and the extension of the central system to the outlying parts of the city 
would be too costly or almost impossible due to the lack of space and financial 
resources.

Table 3.7  Composition of urine, faeces, greywater, household wastewater and compostable household 
waste in Sweden (in kg/person equivalent/year) (Jönsson et al., 2005) 

Parameter Urine Faeces, incl. 
toilet paper

Greywater
total

Household 
wastewater

Compostable 
household 

waste
TSS 7 19 26 53 25
VSS 3 17 15 35 21
CODtot 3 23 23 49 34
BOD7 2 12 12 27 12
Ntot 4.0 0.5 0.6 5.1 0.6
Ptot 0.33 0.18 0.25 0.76 0.10
Stot 0.26 0.06 0.17 0.48 0.05
Ktot 0.88 0.33 0.29 1.49 0.23

A schematic of blackwater separation is shown in Fig. 3.7.   



44

Fig. 3.7  Blackwater separation 

3.4.8  Water and wastewater reuse 
Water scarcity in many parts of the world causes stress on water supplies, which occurs 
when the demand for water exceeds the available amount during certain periods or 
when poor quality restricts the use of water. Water stress causes deterioration of fresh 
water resources in terms of quantity (aquifer over-exploitation, dry rivers, etc.) and 
quality (eutrophication, organic matter pollution, saline intrusion, etc.) (EEA, 1999). In 
urban areas this has emphasised the need for developing other kinds of water resources, 
such as desalination of seawater, collection of rainwater and reclamation of used water.  

The reuse of treated wastewater has been practiced in many countries over a long 
time, mostly for recharge of over-exploited aquifers by infiltration.  Moreover, the reuse 
of untreated wastewater is also practiced in some regions of the world due to the lack of 
water and economic resources to treat wastewater before reuse.  It is estimated that at 
least 21 million ha are irrigated with treated, diluted, partly-treated or untreated 
wastewater (Jiménez and Asano, 2004).  In some urban areas, wastewater has been used 
for agricultural irrigation.  The “urban agriculture” is practiced in urban and peri-urban 
areas of arid or humid tropic countries due to wastewater availability, local demand for 
fresh produce and the need to support people living on the verge of poverty.  
Wastewater flowing in open channels is used to irrigate very small plots of land where 
trees, fodder or any other crops that can be brought to the market in small quantities 
(flowers and vegetables) or be used as part of the family diet are grown (Cockram and 
Feldman, 1996; Ensink et al., 2004a).  One-tenth or more of the world’s population 
consumes crops irrigated with wastewater (Smit and Nasr, 1992).  The use of 
wastewater can vary considerably from one region to another; for example, in Hanoi, 
Vietnam, up to 80% of vegetables locally produced are irrigated with wastewater 
(Ensink et al., 2004b).

More recently, direct use of treated stormwater and wastewater has been introduced 
in some countries in most regions of the world. On a small scale, reuse of stormwater 
and greywater has been applied in some European countries (The Netherlands, UK, and 
Denmark) for garden irrigation and for flushing of toilets. In some cases, certain 
drawbacks have been observed; most are due to cross-connections with the drinking 
water supply system, causing risk of spreading waterborne diseases. In 2003 the use of 
treated greywater was prohibited in the Netherlands for this particular reason. 

In other parts of the world, the need for developing complementary water resources 
has forced water authorities to go one step further by applying high-tech treatment and 
delivering reclaimed water to the customers for various uses. Some examples are given 
below.

Various types of waters, including reclaimed wastewater, are used in aquaculture to 
produce fish and grow aquatic crops.  Some guidance can be obtained from WHO 
guidelines (WHO, 1989), which are currently under review. 



45

3.4.8.1  NEWater in Singapore 
In February 2003, Singapore started to replenish about 1 percent of its total daily water 
consumption with reclaimed wastewater, which was named NEWater. NEWater is 
mixed and blended with raw water in the reservoirs before undergoing conventional 
treatment at the waterworks for supply to the public for potable use. The amount will be 
increased progressively to about 2.5% of total daily water consumption by 2011.  
Singapore suffers from a water shortage and buys more than half of its water demand 
from neighbouring Malaysia under decades-old treaties, which will start expiring in 
2011. The water trade has caused many arguments between the two nations over pricing 
and other issues. The wastewater used is the product from a multiple barrier water 
reclamation process. Treatment steps are conventional wastewater treatment, 
microfiltration, reverse osmosis and finally ultraviolet disinfection.  The quality of the 
reclaimed water fulfils all requirements and is in most aspects better than the raw source 
water currently used (more information can be obtained from Public Utilities Board and 
the Ministry of the Environment and Water Resources, Singapore, 
www.pub.gov.sg/NEWater/).

3.4 8.2  Shinjuku water recycling centre, Tokyo, Japan 
The water recycling centre in the Shinjuku district of Tokyo, distributes advanced 
treated wastewater for toilet flushing in high rise office buildings in the districts of 
Shinjuku and Nakano-Sakaue. The reclaimed water is supplied from the Ochiai 
wastewater treatment plant (WWTP), located 2 km from the water-recycling centre. The 
treatment process applied in reclamation includes conventional secondary wastewater 
treatment (primary sedimentation, activated sludge process and secondary 
sedimentation) supplemented by rapid sand filtration.  At present, the water recycling 
system operates in 26 high-rise buildings. Differentiated fees for water supply were 
implemented to support the choice of recycled water, rather than municipal drinking 
water, for toilet flushing (Asano et al., 1996).

3.4.8.3  Wetlands with fish production in Calcutta, India 
The City of Calcutta, India has ancient wetland traditions, and the existing techniques 
are used for direct recycling of nutrients in the city, which is one of the largest in the 
world. The sewage system in central Calcutta was constructed in the 1870s, and is 
completely inadequate today. Some parts of the city constructed in later stages of the 
city development have no sewers at all. There is also frequent flooding during the 
monsoon period. Currently, there is one wastewater treatment plant operating in 
Calcutta, and two more plants are under construction.

Most of the wastewater in Calcutta remains untreated today, and will remain 
untreated when the ongoing project is completed. However, some of the untreated 
wastewater is diverted into Calcutta’s wetlands, which are part of the largest 
aquaculture area in the world. Wastewater is pumped directly to huge wetlands where 
fish are cultivated and sold on the market. Use of wetlands has a centuries old tradition 
in India. In the 1980s, systematic follow-up studies of the wetlands were initiated, under 
the auspices of the newly established Institute for Wetland Management and Ecological 
Design (IWMED). The area is enormous, corresponding to 12,000 ha, and produces one 
sixth of all the fish consumed in Calcutta (Ghosh, 1999). 

3.4.8.4  Reuse of (untreated) sewage for agricultural irrigation in the Mezquital Valley 
(Mexico City sewage disposal) 

Mexico is a country with apparent water sufficiency at the national level. However, two 
thirds of the territory suffers from a lack of water. Frequently, municipal wastewater is 
used for irrigation. In 1995, a total of 102 m3/s of wastewater was used to irrigate about 
257,000 ha in the country. An example of this practice is Mexico City sewage, which 
has been used to irrigate the Mezquital Valley, north of the city, since 1896; 52 m3/s of 
wastewater without any treatment has been used to irrigate several crops and has 
permitted the economic development of the region. This is the largest and oldest scheme 
of agricultural irrigation using urban wastewater in the world (Mara and Cairncross, 

http://www.pub.gov.sg/NEWater


46

1989). As a result of this practice, the water table of the aquifer underlying the irrigation 
zone has been rising. The unplanned artificial recharge is about 25 m3/s and springs 
with capacities of 100 to 600 L/s started appearing 35 years ago (Jiménez and Chávez, 
2004). This “reclaimed water”, treated only with chlorine, is being used to supply 
300,000 inhabitants of the region for human consumption. Several studies have shown 
that the water meets potable norms and another 288 parameters from WHO human 
consumption guidelines, including toxicological tests (Jiménez et al., 2001).  Also, this 
wastewater is enriched in nutrients, as confirmed by increased yields of agricultural 
crops (see Table 3.8). 

Table 3.8  Yield increase as a result of irrigation with wastewater in the Mezquital Valley, Mexico 
(Jiménez et al., 2005) 

Yield (tonnes / ha)Crop
Wastewater Fresh Water 

Increase 
(%)

Maize corn 5.0 2.0 150 
Barley 4.0 2.0 100 
Tomato 35.0 18.0 94 
Oats for forage 22.0 12.0 83 
Alfalfa 120.0 70.0 71 
Chili 12.0 7.0 70 
Wheat 3.0 1.8 67 

3.4.8.5  Reuse of stormwater and greywater in Sydney, Australia 
Serious water shortages in Sydney, Australia during summer prompted Sydney Water to 
encourage the reuse of stormwater and greywater, besides the ongoing intensive water 
saving and conservation campaigns. The use of reclaimed water for garden irrigation is 
encouraged, either by using treated greywater or stormwater collected in separate tanks. 
Advice to house owners can be found on the website www.sydneywater.com.  

Sydney Water also introduced the distribution of reclaimed water. One example is the 
Rouse Hill Development area. These homes have two water supply systems, reclaimed 
water and drinking water. To ensure that the drinking water is not confused with the 
recycled water it is delivered by a separate distribution system. The reclaimed water 
taps, pipe-work and plumbing fittings are coloured lilac for easy identification. 
Reclaimed water is passed through a complex treatment train including ozonation, 
microfiltration and chlorination, in addition to the customary high level of treatment. 
The reclaimed water is subject to strict guidelines that limit its use to toilet flushing and 
outdoor purposes, such as car washing and garden irrigation (NSW Health, 2000).  

http://www.sydneywater.com


47

Chapter 4
Impacts of Urbanisation on the Environment 

4.1  OVERVIEW 
Urbanisation affects many resources and components of the environment in urban areas 
and beyond.  Even though the discussion in this report focuses on water, brief 
discussions of some connected issues, or other environmental compartments interacting 
with urban water, cannot be avoided.  Thus, for the sake of completeness, the discussion 
covers, in various degrees of detail, impacts of urban areas on the atmosphere, surface 
waters, wetlands, soils, groundwater and biota.

Urban areas produce air pollution and release heat into the atmosphere. In turn, air 
pollution of local or remote origin may be a significant source of pollutants found in wet 
and dry urban precipitation and in urban waters.  Heat releases in urban areas lead to the 
so-called heat island phenomenon with elevated air temperatures, which then affect 
local climate and snowmelt. 

The soil-water interface is important with respect to soil erosion, leaching of 
chemicals from soils into water, and on-land disposal of residue from stormwater or 
wastewater treatment.  These interactions may affect both the water and the soil.

Most of the published literature on the effects of urbanisation addressed impacts on 
surface waters, which may include streams, rivers, impoundments, reservoirs, lakes, 
estuaries and near-shore zones of seas and oceans.  The transition from aquatic to 
terrestrial ecosystems is provided by fresh or salt water wetlands, which are discussed 
separately from surface waters. 

During the past 10-20 years, a great deal of attention has been paid to urban 
groundwater, which is affected by urbanisation with respect to both quantity and 
quality.  Depending on local circumstances, urbanisation affects aquifers and 
groundwater tables through either reduced recharge (increased runoff) or increased 